SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG320711B

5G-FR1 SA n12 / 15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge
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2 Result Summay

690,000 MHz 608,900 MHz 100,000 kitz 698.895 55 MHz -37.64 dBm -24.64 dB

698,900 MHz 699,000 MHz 30,000 kz 698.962 89 MHz -39.03 dBm -26.03 dB

699.000 MHz 714.000 MHz 100.000 kHz 709.946 55 MHz 0.67 dBm -20.33 dB
Reacy ~

12:51:22 AM 08/16/2023

2 Result Summa;

701.000 MHz 716.000 MHz 100,000 kHz 711.78172 MHz 0.86 dBm -29.14 dB
716000 MHz 716100 MHz 30.000 kHz 716.03761 MHz -47.17 dBm -34.17dB
716.100 MHz 725.000 Mz 100.000 kHz 717.38477 MHz -40.31 dBm -27.31d8
Resdy (N 5
12:57:09 AM 08/16/2023

5G-FR1 SAn12/15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.60 d8 Mode Sweep sa RefLevel 30,00 dBm  Offset 2,60 dB Mode Auto FFT seL
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2 Result Summar
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100,000 kHz
30,000 kiz
100,000 kHz

-38.36 dBm
2.00 dBm

698.89555 MHz
698.990 66 MHz
700.955 54 MHz

12:54:45 AM  08/16/2023

2 Result Summa;

701.000 Mz 716.000 Mz 100.000 kHz 708.06543 MHz 1.55 dBm -28.45d8

716.000 MHz 716.100 MHz 30.000 kHz 716.01533 MHz -41.55 dBm -28.55dB

T16.100 Mz 725.000 MHz 100.000 kHz 716.104 45 MHz -37.08 dBm -24.08
Ready pninanini| C

12:55:09 AM 08/16/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG320711B

Conducted Spurious Emission

5G-FR1 SA n12/5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle

Channel

1 Spuri

t Chedd
Line _SPUR|OUS_LINE_ABS.
20 dBor

0

Ref Level 30.00Bm  Offset 2.60 9B

Mode Auto Sweep
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2 Result Summan 2 Result Summan
30,000 MHz 690,000 MHz 100.000 kHz 32.001 87 MHz -56.94 dBm 30,000 MHz 690.000 MHz 100.000 kHz 34.861 68 MHz -56.71 dBm -43.71 dB
725,000 MHz 1000 GHz 100000 kHz 732.26940 MHz -58.78 dBm 725.000 Mz 1.000 GHz 100.000 kHz 937.11880 MHz -58.91 dBm 4591 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39877 GHz -46.36 dBm 1.000 GHz 3.000 GHz 1.000 MHz 1.41110 GHz -46.22 dBm 33.22dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96300 GHz -43.60 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6. Hz -43.09 dBm -30.09 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.45376 GHz -43.64 dBm 7.000 GHe 91000 GHz 1.000 Mz 7.47609 GHz -43.41 dBm -30.41 dB
Reaty paty D S R
12:39:52 A 08/16/2023

12:41:17 A 08/16/2023

Highest Channel

Ref Level 30.00Bm  Offset 2.60 9B

Line _SPUR|OUS_LINE_ABS_0q2
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Mode Auto Sweep
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2 Result Summar
30,000 MHz 690.000 MHz 100.000 kHz 34.553 70 MHz -57.00 dBm -44.00 dB
725,000 MHz 1000 Gt 100000 ke 979.36039 MHz -59.12 dBm 461248
1.000 Gz 3000 Gtz 1.000 Wz 2.85017 GHz -46.62 dBm 3362 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.49505 GHz -13.38 dBm -3038dB
7.000 Gtz 9.000 GHr 1.000 Mt 7.48275 GHz -43.60 dBm -30.60 dB

12:38:31 AN 08/16/2023

TEL : 886-3-327-3456
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Page Number

1 A2 -230f 24



samranas. FCC RADIO TEST REPORT Report No. : FG320711B
Frequency Stability
Test Conditions 5G-FR1 SA n12 (PIl/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0112
40 Normal Voltage 0.0003
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0196
0 Normal Voltage 0.0171
PASS
-10 Normal Voltage 0.0045
-20 Normal Voltage 0.0054
-30 Normal Voltage 0.0107
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0188

Note:
1. Normal Voltage = 48 V. ; Minimum Voltage = 42.5 V. ; Maximum Voltage = 57 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A2 -240f 24
FAX . 886-3-328-4978




samonas. FCC RADIO TEST REPORT

Report No. : FG320711B

5G-FR1 SA n25

Peak-to-Average Ratio

Mode 5G-FR1 SA n25/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.36 4.18 5.12 5.30 PASS
Mode 5G-FR1 SA n25/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.14 PASS
TEL : 886-3-327-3456 Page Number ©A3-10f52

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG320711B

5G-FR1 SA n25/ 20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

QPSK
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TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG320711B

26dB Bandwidth

Mode 5G-FR1 SA n25 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 5.25 9.53 14.63 19.10
BW 25MHz 30MHz 35MHz 40MHz
Mod. Pl/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 24.13 33.36 33.36 41.32
Mode 5G-FR1 SA n25 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.31 5.32 10.35 10.25 15.55 15.47 20.62 20.38
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.29 5.31 10.35 10.13 15.50 15.38 20.18 20.30
BW 25MHz 30MHz 35MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 25.18 25.13 35.17 35.24 35.17 35.24 41.96 43.32
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH 25.23 24.93 35.10 34.76 35.10 34.76 41.96 41.16
TEL : 886-3-327-3456 Page Number 1 A3-30f52
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG320711B

5G-FR1 SA n25 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 40048 = REW 100kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

0 f
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| ! — |

\CF 18825 GHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 1.881371 GHz 18.89 dBm nd8

m 1 1879931 GHz 7.18 dim ndB down BW

i 1 1885 177 GHe 6.94 d8m QFactor

11:25:12 PM 09/16/2023

5G-FR1 SA n25/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 40048 = REW 100kHz
= A 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
1 Frequency Sweep
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2 Markes Toble 2 Markes Toble

M 1 1.880692 GHz 1538 dBm ndB M 1 1.880642 GHz 15.90 dBm nd8

m 1 1879303 GHz 1068 dBm B down B m 1 1579783 GHz 1022 dbm el domn BW

n 1 1885 107 Gz 1081 dBm QFactor n 1 1885097 Gz 10,10 dBm @Factor

11:24:43 PM 09/16/2023

11:23:38 PM 09/16/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBm  Offset 40048 = KW 100 kHz
- 3000 SWT 101 ® VBW 300kHz _ Mode Auto Sweep
1 Fraquency Swep

ultiView Spactrum
RefLevel 30,00 dBn  Offset 40048 = REW 100kHz
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2 Misrker Table 2 Misrker Table

mi 1 1.884138 GHz 15.64 dBm ndB M 1 1.884148 GHz 11.74 dBm ndd

n 1 1879873 GHz 1033 dBm ndB down B n 1 187989 GHz 1435 dbm il down BW

n 1 1885 157 GHz 10,55 dBm 0 Factor n 1 1885 137 GHe 1415 dm Q factor

11:23:10 MM 09/16/2023

11:22:04 PM 09/16/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT Report No. : FG320711B

5G-FR1 SA n25/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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\CF 18825 GHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table
M 1 1.884558 GHz 17.00 dBm nd8
m 1 1877545 GHz 9,01 dim ndB down BW
i 1 1887075 GHe 849 d8m QFactor

13:17:17 M 09/16/2023

5G-FR1 SA n25/ 10MHz / CP OFDM / Middle Channel / Full RB
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n 1 1,647 655 GHz 1350 dBm @ Factor 1816 n 1 1847615 GHz 1358 dBm G Factor 183.9
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n ' 1887675 GHz 13,12 dém QFacor 1818 n ' 1887515 GHz 1703 dém @ Factor 1861
11:19:23 M 08/16/2023 11:20:30 M4 08/16/2023

TEL : 886-3-327-3456 Page Number 1 A3-50f52
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG320711B

5G-FR1 SA n25/ 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp
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GimsaE ot pte Gz Span 30.0 M
2 Markes Toble

] 1 1878754 GHz 19.97 ¢Bm ndb 2606

n 1 1574828 Gz 557 dim B down W 14.63 MHz

n 1 1,885 453 GHz 6.20 dBem 0 Factor 1285

—

11:16:09 PM 09/16/2023

5G-FR1 SA n25/ 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz

= A 3108 SWT_1.01ms = VBW 1Mtz Mode Auto Sweep

1 Frequency Sweep

ultiView Spectrum
Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
= A 308 SWT_1.01ms = VBW
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2 Marker Table 2 Marker Table

W 1 1880792 GHz 15.59 dBm ndb 260 db W i 1876866 GHz 16.85 dBm s 260 db

n 1 1574768 Gz 1062 dBm B down B 1555 MHz m 1 1874738 GHz 857 dilm e p— 15.46 MHz

n 1 1890322 GHz -10.51 dBm QFactor 1209 ¢} 1 1,890 202 GHz 845 dben Q Factor 1214

11:15:39 PM 09/16/2023

11:14:31 MM 09/16/2023

64QAM

256QAM

tiVie Spactrum

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
Mtz Mode Auto Swesp

- 3000 SWT 101 ms = VBW
1 Fraquency Swep

ultiView Spactrum
Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
- an 3008 SWT 1015 = VBW

Mtz Mode Auto Sweep
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o iss2s G 001 prs O W/ Span 30.0 MHz || [CF 18825 G 001 ps 0 M/ Span 30.0 MHz
2 Marker Table 2 Marker Table

M 1 1.877075 GHz 1538 dBm ndB 26.0 dB M 1 1.876 296 GHz 1263 dBm ndB 26.0 dB

m 1 1.874 738 GHz 10.66 dBm nd8 down BW 15.49 MHz m 1 1.874 798 GHz 13.72 dBm ndB down BW 15.38 MHz

n 1 189023 Gz 1004 dBm 0 Facior 211 n 1 1890172 Gz 13.42 i @ Facior 1220

11:14:03 PM 09/16/2023

11:12:55 MM 09/16/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG320711B

5G-FR1 SA n25/ 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp

0 "'
N {

N\, b e
\CF 18825 GHz 1001 prs 0 MHz/ Span 40.0 MHz
2 Marker Table

M 1 1.886496 GHz 1854 dBm ndB 26.0 dB
m 1 187239 GHz 7.7 dbm nd8 down BW 19.10 MHz
i 1 1891491 GHe 6.8 dm QFactor 988

11:09:11 MM 09/16/2023

5G-FR1 SA n25/ 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
= A 3108 SWT_1.01ms = VBW 1Mtz Mode Auto Sweep
1 Frequency Sweep

tiVie Spactrum

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
= A 3008 SWT_1.01ms = VBW 1 Mz Mode Auto Sweep
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M 1 1.876346 GHz 15.09 dBm ndB M 1 1.889693 GHz 14,63 dBm ndB 26.0 dB
mn 1 187223 GHz 10.78 dBm ndB down BW mn 1 187227 GHz 11.33 dBm e down BW 20.38 MHz
¢} 1 1.892 85 GHz 1081 dBm QFactor T2 1 1.892 65 GHz -1132 dbm Q Factor 927
11:08:41 MM 08/16/2023 11:10:48 M 08/16/2023
RefLovel 3000 dbm Dffeet 400105 = KBW 300z RefLovel 3000 dbm Dffeet 400105 = KBW 300z
- A 3000 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep - A 3000 SWT 101 ms ® VBW 1 MHz  Mode Auto sweep
1 Fraquancy Sweep
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M 1 1.874428 GHz 14.59 dBm ndB 26.0 dB M 1 1.878984 GHz 11.32dBm ndB 26.0 dB
n 1 187243 GHz 1139 dBm ndB down BW 20.18 MHz n 1 187243 GHz 14.14 dBm el down BW 20.30 MHz
n i V061 Ghe Wiadbm s 23 n i V73 Ghe 5S6dBn  GFacier 0.

11:11:16 MM 09/16/2023

11:12:25 M 09/16/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-7o0f 52




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG320711B

5G-FR1 SA n25/ 25MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Ref Level 300008 Offset 40008 = REW 300 kHz
- A 3006 SWT 101 ms  VBW 1 Mz Mode Auto Sweep
1 Frequency Sweep

; . IS
f 1
o dii : !
/ \
10, h
.
2
40 dBar
s
&0
|CF 1.882 5 GHz 1001 pts. 0 MHz/ Span 50.0 MHz
2 Morkcer Table
M 1 1.876006 GHz 1363 dBm ndB 26.0dB
mn 1 1865913 GHz 12.61 dBm ndB down BW 25.13 MHz
n i 1895037 G 1266 d6im Qfactor .
11:06:25 PM  08/16/2023

5G-FR1 SA n25/ 25MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30.00d6m  Offset 40086 = RBW 300 kb

Ref Level 3000Bm  Offset 1.00d8 = REW 300 kHz
- an

30a5 SWT 1.01ms ® VBW 1 Mz Mode Auto Sweep

11:08:57 0 08/16/2023

11:04:49 M 0B/16/2023

- m 3008 SWT 101 ms ® VEW 1 Mz Mode Auto Sweep
1760080 GHe
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" I‘_).'-\ T P g, I’,.- - . e
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5 - 1
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40
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&0,
[ 18625 Ghr 1001 pts 0 M, SpanS00MH: | | [CF13825GH: 1001 s 0 Mbs/ Span 0.0 WHz
2 Marker Table 2 Morker Table
n 1 1.875857 GHz 12.49 dBm add %60d W 1 1.876.006 GHz 13.63 dBm nd8 048
i 1 1369913 G 11.71 dim 208 down B 2518 MHz il 1 1359913 Gz 1261 dém el down B 2513 MHz
n 1 1395 087 Gtir 11.46 dii @fsctor s ! 1 1895037 GHz 1266 dim Gfactor 747
s NN [ s
11:07:32 B4 08/16/2023 11:06:25 B 08/16/2023
RefLevel 3000 00m  Offset 40003 = REW 30 iz - Ref Lavel 300048 Offset 10048 ® ROW 300 ks
- At 048 SWT 101ms ® VBW 1 MHz Mode Auto Sweep -t 3008 SWT 100 ms & VBW 1 Witz Mode Auto Sweep
1 Frequancy Sweep 1 Froquency Sweep.
i
20 den 20
10 derm e e W et e S
[ | | |
o - T T
| | | |
10 : 10 -
. L S f ‘
2, |
,
40 b
50 dbm 50 dn
6 dbm )
ICF 1862 5 Gy 1001 pts 0 M/ Span 0.0 MH: F 18825 GHr 1001 pts. 0 MHz/ Span 50.0 MHz.
AT 2 Marker Table
i 1 1876006 GHz 13.18 dBm v 260 d6
] 1 1815357 GHz 1067 dm ndB
n | e e oW B3 "_:f: bl 1 1570062 GHz 1622 dBm ndB down BWY
- — 125 o, e n 1 1834588 Gz 15.33 den Gfactor
T Weasrin

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e% FCC RADIO TEST REPORT Report No. : FG320711B

SPORTON LAB.

5G-FR1 SA n25/ 30MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

e - s =

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp

10 i 4
| |
B |
i i
~ ~
o . -
Fisan W01 [T Spon 800 iHe
2 Mok Tonle
M 1 1.889693 GHz 1722 dBm ndB 26.0 dB
n 1 1867515 GHz 789 dbm ndB down BW 29.97 MHz
n 1 1,897 485 GHz 8.79 dBm 0 Factor 631

10:59:56 PM 09/16/2023

5G-FR1 SA n25/ 30MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

o | - i ]

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
= A 3008 SWT_1.01ms = VBW 1 Mz Mode Auto Sweep

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
= A 3108 SWT_1.01ms = VBW 1Mtz Mode Auto Sweep

1 Frequency Sweep
169 37 o
»
10 et bt i Y oS e, . 10 Mn, "W ¥ i e
f '
| !
o - T o T |
{ 1 | i
e . el
PR b P s N R L
[AETFH 001 prx [T Span 80.0 Wiz || (67 18325 GHe 001 prs 0t/ Span £0.0 WAz
2 Marker Table 2 Marker Table
W 1 1891371 GHz 13.74 dBm ndb 260 db W 1 1.868 714 GHz 13.07 dBm & 26.0db
n 1 1867215 GHz 12.38 dbm nl down BW 30.57 MHz n 1 1867095 GHz 1330 dBm el down B 31.89 MHz
n i 1697785 Gz 1242 dBim QFador 619 n i 1698984 Gz 1322 dBim QFactor 585

11:01:33 PM 09/16/2023

64QAM 256QAM

11:00:26 PM 09/16/2023

B o - =

ultiView Spectrum ultiView P
Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
- an 3008 SWT 1.01ms ® VBW 1tz Mode Auto Swesp - an 3008 SWT 1.01ms ® VBW 1Mtz Mode Auto Sweep

1 Fraquency Swep 1 Fraquency Swep

\CF 18825 GHz 1001 prs 0 MHz/ Span 60.0 MHz || [F 18825 Ghz 1001 ps 0 M2/ Span £0.0 MHz
2 Marker Table 2 Marker Table |
M 1 1.890852 GHz 1260 dBm ndB 26.0 dB M 1 1.874168 GHz 10.02 dBm ndB 26.0 dB
m 1 1.867 215 GHz 13.25 dBm nd8 down BW 30.51 MHz m 1 1867515 GHz 16.48 dBm ndB down BW 29.97 MHz
i 1 1897725 GHe 1394 dBm QFactor £20 i 1 1.897 485 GHe 1620 dBm Q Factor £25

11:02:02 PM 09/16/2023 11:03:11 MM 09/16/2023

TEL : 886-3-327-3456 Page Number 1 A3-9o0f 52
FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT

Report No. : FG320711B

5G-FR1 SA n25/ 35MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Ref Level 30,00 dBim Offset 4,008 = REW 300 kiz
- an 3006 SWT 1.01ms @ VBW | Mz Mode Auto Sweep
1 Frequency Sweep

w
20
. e e .
o
| |
0 dbin |
ity L ~ T (P
o =
40 dBi
AT 1001 prs O] Span 70.0 Wiz
2 Marker Table
] 1 1.873 668 GHz 16.15 dBm ndb 160 dB
m 1 1865 087 G 3,40 dbm ndB down BW 33.36 MHz
n ' 1898444 G 9.3 dim Qfector 562
= [ o

01:11:16 MM 09/21/2023

5G-FR1 SA n25/ 35MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 dBim Offset 4,008 = REW 300 kiz

Ref Level 30,00 B Offset 4,00d8 = REW 300 kiz

- At 3006 SWT 1.01ms ® VBW | MHz  Mode Auto Swaep - A 3006 SWT 1.01ms & VBW 1 Miz  Mode Auto Sweep
1 Frequency Swesp
w ot w
18857170 6z 1891751064y
20 20
" e M bt s M e e el mun gy s e Pl : 10 . " X -
! | | |
0.t ! 1 0.t | i
! | ]
R, L s s T hevdravgbolt S
40 dBi 40 dBim
|CF 1.882 5 GHz. 1001 pra 0 MHL/ Span 70.0 MHz | [ |CF 1.8825 GHz. 1001 pts 0 MHL/ Span 70.0 MHz
2 Marker Table 2 Marker Table
W 1 1885717 GHz 1311 dBm. ndb 1605 W 1 1881131 GHz 11.63 dBm ndb 3608
n 1 1864878 GHz 13.36 dBm ndB down BW 3517 MHz m 1 1,864 668 GHz 1449 dBm ndB down BW 35.24 MHz
n ' 1900052 G 13,66 dém Qfector 536 n 1 18995913 G 1464 dboy Qfector 537
01:08:19 MM 08/21/2023 01:09:36 MM 08/21/2023
RefLevel 3000 0Bm  Offset 4,005 = RBW 500 kttz RefLevel 3000 0Bm  Offset 4,005 = RBW 300 ki
- At 3006 SWT 1.01ms ® VBW | MHz  Mode Auto Swaep - A 3006 SWT 1.01ms & VBW 1 Miz  Mode Auto Sweep
1 Frequency Sweep 1 Frequency Sweep
) I
18525200 6z
20 20
10 = - = 10
7 7 T JRTTTS Ne Fe R RS '
i | ] \
0 dbin / L 0 dbin ' |
| ! |
A on
W Sl |
20 ]
7 T
. D
Yol L
40 dBi 40 dBim
|CF 1.882 5 GHz. 1001 pra 0 MHL/ Span 70.0 MHz | [ |CF 1.8825 GHz. 1001 pts 0 MHL/ Span 70.0 MHz
2 Marker Table 2 Marker Table
] 1 189292 GHz 11.75 dBm ndb 16.0dB ] 1 1.883 968 GHz 10.20 dBrm ndb 36048
n 1 1864538 GHz 14,49 dBm ndB down BW 35.10 MHz n 1 1,865 157 GHz 1247 dBen ndB down BW 34.76 MHz
n ' 1900052 G 1352 dbm Qfector 539 n 1 1899913 Gz 1551 déon Qfector 542
A [T 2 e [T} “ o

01:09:55 PM 09/21/2023

01:10:13 PM 09/21/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A3-10 of 52




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG320711B

5G-FR1 SA n25/ 40MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz
3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

) \
!

h - = =
[AETFH 001 prx [T Span 80.0 Wiz
2 Marker Table

W 1 189217 GHz 20.98 dBm ndb 260 db

m 1 1861801 GHz 547 dim B down B 4132 MHz

n 1 1503119 GHz 4.66 dBm 0 Factor 458

10:59:48 PM 09/16/2023

5G-FR1 SA n25/ 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz

= A 3008 SWT 101 ms = VBW 3 MHz _ Mode Auto Sweep

1 Frequency Sweep

tiVie Spactrum

RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz
= A 3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

R DN DI N P S NI W S PR
o f o -
o 1 - o 1
— = NN Ay by

BT = = WLLL = L
G iEss G 001 prs O W/ Span B0.0 WAz || [6F 18825 Gz 001 pts oM/ Span B0.0 WAz
2 Markes Table 2 Markes Table

mi 1 1.889773 GHz 17.96 dBm ndB 26.0 B M1 1 1.8825 GHz 17.41 dBm ndd 26.0 dB

n 1 1861641 GHz 7.77 dBm ndB down BW 41.96 MHz n 1 1860762 GHz 8.78 diim ndl down BW 43.32 MHz

n i 1903599 Ghiz 7.86 din aFactor 450 n 1 1.904 078 Ghiz 845 dbm @ Factor 435

10:58:18 PM 09/16/2023

10:57:11 PM 09/16/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz

ultiView Spactrum
RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz

T G T g o T B T T
T m
- » |
e O . wry - B S e
10 / . 10 4 e
o - o -
7 i |
A NPT Tt T T
i N ] !
KWL i)
e o
e isseE oot swwar Soonssom| (o TEszs oois s SansonE
A A
[ 1 1.890892 GHz 17.56 dBm ndB 26.0 dB [ 1 1.874828 GHz 14.48 dBm ndB 26.0 dB
mn 1 1861401 GHz 9.30 dBm ndB down BYW 41.96 MHz mn 1 1861961 GHz 11.95 dBm ndB down BW 41.16 MHz
b : b E I P b : ittt By o i

10:56:42 PM 09/16/2023

10:55:34 PM 09/16/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG320711B

Occupied Bandwidth

Mode 5G-FR1 SA n25 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.52 8.92 13.47 17.92
BW 25MHz 30MHz 35MHz 40MHz
Mod. Pl/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 22.89 28.57 32.14 38.72
Mode 5G-FR1 SA n25 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.53 455 9.32 9.31 14.19 14.21 19.00 19.03
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.55 453 9.30 9.30 14.23 14.20 19.00 19.03
BW 25MHz 30MHz 35MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 23.80 23.80 28.60 28.68 33.62 33.67 38.90 38.84
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH 23.77 23.75 28.57 28.57 33.63 33.56 39.04 38.72
TEL : 886-3-327-3456 Page Number : A3-120f 52

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG320711B

5G-FR1 SA n25 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 40048 = REW 100kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

0
o -

/ — | T At
\CF 18825 GHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 1.881371 GHz 18.83 dBm Oce B 4526410638 MHz
m 1 18802357 GHz 13.00 dim Oce Bw Centroid 1882 498 908 GHz
i 1 1884 7621 GHz 1148 d8m Oce B Freq Offset 1.091 696 705 khz

11:25:30 PM 09/16/2023

5G-FR1 SA n25/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 40048 = REW 100kHz

tiVie Spactrum

RefLevel 30,00 dBn  Offset 40048 = REW 100kHz

- At 3008 SWT 101 ms ® VBW 300kHz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
A L - 2,
10 - - 10 =
0. - 0.
Car oz owy RS | e oy T
A A |
M 1 1.880712 GHz 1553 dBm Oce fw 4539117109 MHz M1 1 1881631 GHz 15.62 dBm Oce Bw 4551542613 MHz
n 1 1884759 1 GHz B.81 dBm Oce Bw Freq Offset -10.442 274 261 kHz n 1 18847616 GHz 893 dbm Occ Bw Freq Offset -14.130593 434 kHz
11:24:28 M 08/16/2023 11:23:57 M 08/16/2023
e oo ET e oo ET
T B e v i e S i o e itk s
1 Occupiad Bandwidth 1 Occupied Bandwidth
st st
o — o
P e e,
Car oz owy RS | e oy T
A A
M 1 1.884148 GHz 15.56 dBm Oce fw 4551071 711 MHz M 1 1.884148 GHz 11.55dBm Oce B 4537457 288 MHz

11:22:51 MM 09/16/2023

11:22:23 MM 09/16/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-130f52



ssamanas. FCC RADIO TEST REPORT

Report No. : FG320711B

5G-FR1 SA n25/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 40048 = REW 100kHz

3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

I |
o ! |
/ \
. ~ "

5 - | = P,
(18875 Ghe 1001 pts 0 MHz/ Span 20.0 MHz
2 Marker Table

mi 1 1.884558 GHz 17.08 dBm Oce B 8923242304 MHz
n 1 18778397 GHa 1184 dim Oce B Centroid 1882101 37 GHz
n 1 1.885 763 Ghz 12.02 d8m Oce B Freq Offset 198,630 263 996 kH,

11:16:58 MM 09/16/2023

5G-FR1 SA n25/ 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 40048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 40048 = REW 100kHz

- At 3008 SWT 101 ms ® VBW 300kHz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
1 Gceupiad Bandwideh 1 Gceupiad Bandwideh
1000 ot 160 a
P P
0 . 0 . = = =
o | | ) I
f | 7
o " -
/ vV I A . g’ N - e IS
Fisan W01 [T Spon 30,0 b || (c7 1 5335 e o015 ] Spon 300 HHe
2 Mok Tonle 2 Mok Tonle |
M 1 1.879043 GHz 1229 dBm Occ Bw 9.322069 799 MHz M 1 1.886356 GHz 12.48 dBm Oce B 9317061 772 MHz
n 1 8778123 6He 555 dom O o Gentroid 1,382 473 365 e n 1 VerTaTnGHe 811 dim O B entoid 1382476504 e
¢} 1 1.887 134 4 GHz 8.26 dBm Oce Bw Freq Offset -26.634 501 295 kHz ¢} 1 1887 135 GHz. &.14 dBm Oce Bw Freq Offset -23.495 650776 kHz

11:18:07 MM 09/16/2023

11:18:35 MM 09/16/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 40048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 40048 = REW 100kHz

- A 3008 SWT 101 ms ® VBW 300k Mode Auto Swesp - A 3000 SWT .01 ms & VBW 300k Mode Auto swesp
1 Occupiad Bandwidth 1 Occupiad Bandwidth
o - = o — _
T ! S S Y P PN Y S
| \ 7
o - o -
7 7
/ \‘. /
e h /
’ T 7
0 dBar e ERway
[AETFH 001 prx [T Span 20.0 Wiz || (67 18325 G 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table
W 1 1.879223 GHz 11.96 dBm Oce 9.302 256613 MHz W 1 1.885517 GHz 864 dBm [ 9.302 762 647 MHz
n 1 1877821 4 GHz 880 dim Occ B Centroid 1882472573 Gz n 1 18778235 GHz 550 dbm Occ B Gentroid 1882474 882 Gz
n 1 18871237 Gz 8563 dim Occ B Freq Offset 27426630078 kb n 1 18871263 Gz 551 dbm Occ B Fre Offset 25117924 476 kb

11:19:42 PM 09/16/2023

11:20:11 MM 09/16/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-140f 52



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG320711B

5G-FR1 SA n25/ 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep

11:16:28 PM 09/16/2023

D o - N RV

0 f
o 7
\CF 18825 GHz 1001 prs 0 MHz/ Span 30.0 MHz
2 Marker Table

M 1 1.878754 GHz 20.03 dBm Occ Bw 13.472745 986 MHz

m 1 1875386 1 GHz 14,08 dm Oce Bw Centroid 1882122 464 GHz

i 1 1 1419 d8m Oce B Freq Offset 377535 878303 kH;

mm

5G-FR1 SA n25/ 15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
= A

3008 SWT 101 ms = VBW

tiVie Spactrum

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz

i Mode Auto Sweep = an 3060 SWT 1.01ms ® VBW 1Mz Mode Auto Sweep
1 Gocupied Bandwidth 1 Gocupied Bandwidth
R R ! ) I BN P
0 0
! | / |
o L o | -

e T ot | S NN,
GimsaE ot pte Gz Span 300 Wi || (G ESES G 001 prs o s/ Span 30.0 Wiz
2 Markes Toble 2 Markes Toble

M 1 18778675 GHz 15.56 dBm Occ Bw 14195443332 MHz M 1 876866 GHz 16.83 dBm Oce B 14.212401 485 MHz
m 1 18753747 GHz 10.74 dim Occ s Centroid 1832472424 Gz m 1 1875383 1 GHz 1199 dil Oce B Gentroid 1832489297 Gz
n 1 18695701 Gite 11,85 dn Occ B Freq Offset 21575797581 kiz n 1 1,869 5955 Gite 1136 dbm Occ B Freq Oftset 10702701 574 kia

11:15:19 MM 09/16/2023

11:14:51 PM 09/16/2023

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz

ultiView Spactrum
Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz

- are 3008 SWT 101 ms = VBW 1wz Mode Auto Swesp - are 3008 SWT 1.01ms = VEW 1Mz Mede Auto sweep
1 Occupiad Bandwidth 1 Occupiad Bandwidth
o o = = T =T

/ \‘ / §
o " o . .

— A - / 1
- ) N, \
. o e

o iss2s G 001 prs O W/ Span 30.0 MHz || [CF 18825 G 001 ps 0 M/ Span 30.0 MHz
2 Marker Table 2 Marker Table

M 1 1.877075 GHz 1530 dBm Occ Bw 14.237063 205 MHz M 1 1.876296 GHz 12.58 dBm Oce B 14,206 705 462 MHz
m 1 18751584 6Hz 10.98 dim Oce Bw Centroid 1882476914 GHz m 1 1875400 2 GHz 7.44 diim Occ B Gentroid 1.882 503 518 GHz
i 1 1889595 4 GHz 1110 d8m Oce B Freq Offset 13,085 516 54 kHz i 1 1 .98 diim Oce Buw Fren Offset 3518309999 kH,

11:13:44 PM 09/16/2023

11:13:14 MM 09/16/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A3 - 15 of 52



ssamanas. FCC RADIO TEST REPORT Report No. : FG320711B

5G-FR1 SA n25/ 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

e - s =

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz

- are 3008 SWT 101 ms & VBW 1wz Mode Auto Sweep
1 Occupiad Bandwidth

o {
o !’ \
o iss2s G 001 prs O W/ Span 0.0 MHz
2 Marker Table
M 1 1.886536 GHz 18.33 dBm Oce B 17.923958422 MHz
n 1 1872994 6 Gtz 12.25 dim Occ B Centroid 1.881 956 579 Gz
n 1 1 1341 dém O B Freq Oifset 541420936 775 ke

11:08:52 PM 09/16/2023

5G-FR1 SA n25/ 20MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

o | - i ]

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz

= an 3008 SWT_1.01ms ® VBW 1 Mtz Mode Auto Sweep = an 3008 SWT_1.01ms = VBW 1 Mz Mode Auto Sweep

1 Oceupiad Bandwidth 1 Oceupiad Bandwidth

wifi] m WAfi] 1488 dBim
1 168981306H
» »
) P g ot . WA PN - s i
o i o T
/ | /
o - o - t
[ | |
e eahi B e STV || RN GV :
o iss2s G 001 prs O W/ Span 0.0 MHz || [CF 18825 G 001 ps 0 M/ Span 0.0 MHz
2 Marker Table 2 Marker Table |
M 1 1.876336 GHz 15.12 dBm Oce B 19.000839914 MHz M i 1.889813 GHz 1458d8m Oce B 19.039960424 MHz
n 1 1873006 5 Gtz 1011 dim Occ B Centroid 1,882 506906 GHz n 1 18730034 Gz 594 dim Gcc B Gentroid 1882523423 Gz
n i 1.8920073 Gz 10.22 dm O B Freq Offset 6905912311 ke n i 1,802 0434 Gz 10.57 dm Occ B Freq Offset 23422702 32 ke

11:10:00 PM 09/16/2023 11:10:29 MM 09/16/2023

64QAM 256QAM

v - s B v - o B

RefLovel 30008  Dffset 4,008 = RBW 300 kHz RefLovel 30008  Dffset 4,008 = RBW 300 kHz
- are 3008 SWT 101 ms = VBW 1wz Mode Auto Swesp - are 3000 SWT 1.01ms @ VBW 1z Mode Auto swesp
1 Gccupiad Bandwidth 1 Occupiad Bandwidth

e,
[AETFH 001 prx [T Span 40.0 Wiz || (67 18325 GHe 001 prs ] Span 40.0 Wiz
2 Marker Table 2 Marker Table

W 1 1.874468 GHz 14.57 dBm Oce 19.004325 354 MHz W I 1.878984 GHz 1137 dBm Qcc B 19.03662281 MHz

n 1 1872987 4 GHz 1086 dim Occ B Centroid 188489 564 Gtz n 1 18729616 GHz 827 diim Occ B Gentroid 1882478917 Gz

n 1 1891991 7 Gz 982 dim Occ B Freq Offset 10436 001 203 kHz n 1 18919982 Gz 709 dim Occ B Fre Offset -20.082 600 412 kb

11:11:36 PM 09/16/2023 11:12:06 PM 09/16/2023

TEL : 886-3-327-3456 Page Number 1 A3-16 of 52
FAX . 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT

Report No. : FG320711B

5G-FR1 SA n25/ 25MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep

| |
o T
—— & :
(18875 Ghe 1001 pts 0 MHz/
2 Marker Table

mi 1 1.887795 GHz 16.56 dBm Oce B

n 1 18706164 GHa 1265 dim Occ B Centroid

n 1 1.893 5092 GHz 13.55 dBm Oce B Freq Offset

11:08:22 PM 09/16/2023

5G-FR1 SA n25/ 25MHz / CP OFDM / Middle Channel / Full RB

QPSK

tiVie Spactrum

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
= an 3008 SWT_1.01ms ® VBW 1 Mtz Mode Auto Sweep
1 Oceupiad Bandwidth

ultiView Spactrum
Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz

= an 3008 SWT_1.01ms = VBW 1 Mz Mode Auto Sweep
1 Oceupiad Bandwidth

P et e o e, A
. = et _— o DA . ;
|
|
o .I T
| |
ot P Py i el L, iy
o iss2s G 001 prs O W/ o iss2s G 001 ps Span 50.0 MHz
2 Marker Table 2 Marker Table
M 1 1.875407 GHz 14,69 dBm Oce B M 1 1.875957 GHz 2380063511 MHz
n 1 15705926 Gz 10.09 dm Occ B Centroid n 1 18706027 Gz 1882501047 GHz
n i 1,804 3979 Gz 10.60 dm O B Freq Offset n i 1,804 403 4 Gz 3047411 243 kb

11:07:13 PM 09/16/2023

11:06:45 PM 09/16/2023

64QAM

ultiView Spactrum
RefLevel 30,00 dBm  Offset 4.00 48 = KW 300 kHz

- 3000 SWT 101 ms © VBW 1 Mz Mode Auto Sweep

| Occupied Bandwidth

tiVie Spactrum

RefLovel 30008  Dffset 4,008 = RBW 300 kHz
- are 3008 SWT 1.01ms = VEW 1Mz Mede Auto sweep
1 Occupiad Bandwidth

. e | I N . | -
| [
o ; +
|
i {
! R
AL 001 pex e AL 001 prs Span 50.0 WAz
2 Marker Toble 2 Marker Toble
W I 1.887095 Gz 13.13 dBm Occ i W I 1875357 Gz 23753935253 MHz
n 1 1870603 7 GHz 10.25 dim Occ o Centroid n 1 1470614 Gz 1882490541 Gz
n 1 1894331 2 GHe 530 dém Ouc i Freq Oifset n 1 18943679 GHe 5056 560 56 ke

11:05:38 PM 09/16/2023

11:05:08 PM 09/16/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-17 of 52



ssamanas. FCC RADIO TEST REPORT Report No. : FG320711B

5G-FR1 SA n25/ 30MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

S

(18875 Ghe 1001 pts 0 MHz/ Span 0.0 MHz
2 Marker Table

mi 1 1889693 GHz 17.25 dBm Oce B 28575770042 MHz

n 1 1868 189 7 GHa 1195 dim Oce B Centroid 1,882 477 595 GHz

n 1 1895 7655 GHz 1233 d8m Oce B Freq Offset 3
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SPORTON LAB.

Conducted Band Edge

5G-FR1 SA n25 / 5MHz / DFT-S OFDM / P1/2 BPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG320711B

5G-FR1 SA n25/ 5MHz / DFT-S OFDM / P1/2 BPSK
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Highest Band Edge / Full RB

Ref Level 30,00 dBm  Offset 4,00 d8 Mode Sweep

Ref Level 30,00 dBm OMset 4,00 dB Mode Sweep

sl seL
Count 100/100 Count 100/100
<4 PSS SPURIOUS UNE-ABS 002 fAIL
Line _SPUROUS_LINE_ABS_0d2 Line _SPUR{OUS_LINE_ABS_0q2 AL
0 20
! . | -
" [ Ny N S T s ) DIﬂETﬁWPM‘Mu.r-mm«MW—WM‘
[ / )
o I’ 0/dBrr —
/ | | 1
0 1 ! i i "
SPURIOUS_LINE_ABS_002 !
RIOUS_LINE_ AES T See— i | WMM"“"'N
-20 dBm Fate M .
30 A al 30 dBo ‘«‘\'
. i "
w e S p
: P L.
s B! S
S——
60 60 dBiny T
7,84 GHz 3003 pts 1.5 MHz/ 1.855 Gra || [ 1,97 GHiz 5003 pis .5 WHa/ 1.825 GHa
2 Result Summar

2 Result Summa;

1840 Gtz 1849 GHz 1.000 MH: 1.84780 GHz -15.36 dBm -2.36 dB 1910 Gz 1915 Ghz 100.000 kiz 1.91108 GHz 9.47 dBm -20.53 dB
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Adjacent to the block edge can pass the limit

(shown below is the 1916MHz block edge)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG320711B

5G-FR1 SA n25/5MHz / DFT-S OFDM / QPSK
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5G-FR1 SA n25/5MHz / DFT-S OFDM / QPSK
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Adjacent to the block edge can pass the limit
(shown below is the 1916MHz block edge)
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